searran cas. FCC RF Test Report

Report No. : FR511612C

11AX20MIMO_Ant0_Low_2412

Spectrum |

(=)

Ref Level 20,00 dém
o Att 30 dB
Count 500/500

Offset 12,12 dB @ RBW 100 kHz

SWT 151.7 ps @ VBW 300 kHz Mode aAuto FFT

(@ 1Pk view

10 dBm

M2[1]

0 dBm

M3[1]

29.08 dBm
2.400000 GHZ|
-43.49 dBm

b by 12320000 GHz
-

|

-10 dBm

[=]
=t
|
i
w
N
~J
o

-20 dBm

dBrm

J |

I |

-30 dBm

/ )

-40 dBm

%)

-50 dBm

-60 dBm

-70 dBm

Start 2.3 GHz

691 pts

Stop 2.43 GHz

Marker

X-value | Y-value |  Function |

Function Result |

Type | Ref | Trc |
M2 1
M3 1
M4 1

-29.08 dBm
-43.49 dBm
-30.14 dBm

2.4 GHz
2.39 GHz
2.399855 GHz

1

Date: ZZ.FEB.2025 17:

51:12

11AX20MIMO_Ant1_Low_2412

Spectrum

(=)

Ref Level 20,00 dém
o Att 30 dB
Count 500/500

Offset 12,22 dB @ RBW 100 kHz

SWT 151.7 ps @ VBW 300 kHz Mode aAuto FFT

(@ 1Pk view

10 dBm

M2[1]

0 dBm

M3[1]

30.57 dBm
2.400000 GHZ|
-41.22 dBm

-10 dBm

" - _&ﬁﬂl"{&ﬂ 0 GHZ|

D1 -15.620 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Start 2.3 GHz

691 pts

Stop 2.43 GHz

Marker
Type | Ref | Trc |

X-value | Y-value |  Function |

Function Result |

Mz 1
M3 1
M4 1

-30.57 dBm
-41.22 dBm
-31.19 dBm

2.4 GHz
2.39 GHz
2.399855 GHz

1

Date: ZZ.FEB.2025 17:

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : A114 of A388



searran cas. FCC RF Test Report

Report No. : FR511612C

11AX20MIMO_Ant0_High_2462
Spectrum | |:%l|
Ref Level 20.00 dBém Offset 11.97 dB & RBW 100 kHz
o Att 30dB SWT 132.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 46.38 dBm
2.483500 GHzZ|
10 dem M3[1] -48.32 dBm
0 dem S 2.500000 GHz
-10 dBm ! ‘[
D1 -15.460 dBm W
-20 dBm—t
-30 dBm Ll'
w&eﬁ»/ \ . w”
A3
=0 dam WWWMWW
-60 d&m
-70 dim
Start 2.44 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -46.38 dBm
M3 1 2.5 GHz -48.32 dBm
M4 1 2.521623 GHz -44.29 dBm
T —
i J ARRRRREED e
Date: 22.FEB.2025 18:33:34
11AX20MIMO_Ant1_High_2462
Spectrum |:%l|
Ref Level 20.00 dBém  Offset 12.07 dB & RBW 100 kHz
o Att 30dB SWT 132.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 45.14 dBm,
2.483500 GHzZ|
10 dem M3[1] -45.63 dBm
0 dem e VR U 2.500000 GHz
-10 dBm ‘[ \l
D1 -15.670 dBm T
-20 dBm—
-30 dBm \
M‘f',”ﬁ@ﬁ/ ot 4 T3
RTINS ST SR st b ]
-50 dBm
-60 dBm
-70 dBm
Start 2.44 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -45.14 dBm
M3 1 2.5 GHz -45.63 dBm
M4 1 2.494043 GHz -44.16 dBm
T —
) ] LD e
Date: Z2.FEB.2025 18:35:19

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : A115 of A388



searran cas. FCC RF Test Report Report No. : FR511612C

11AX40MIMO_Ant0_Low_2422

Spectrum | |:%l|

Ref Level 20.00 dBm  Offset 12,06 dB & RBW 100 kHz

o Att 30dB SWT 170.7 ps & VBW 300 kHz Mode Auto FFT
Count 500/500
(@ 1Pk view
M2[1] 36.79 dBm|
2.400000 GHZ|
10 dem mM3[1] -45.58 dBm
0 dBm 2.390000 GHz
-10 dBm fr\ l

20-dBm—D1 -20.310 dBm j \

-30 dBm Hﬁt \1

-40 dBm

-60 d&m
-70 dim
Start 2.3 GHz 691 pts Stop 2.45 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |

M2 1 2.4 GHz -36.79 dBm

M3 1 2.39 GHz -45.58 dBm

M4 1 2.399565 GHz -35.54 dBm

T —
)i J [ | CEEEUEEC ]

Date: ZZ2.FEB.2025 18:328:39

11AX40MIMO_Ant1_Low_2422

Spectrum | :%l

Ref Level 20.00 dBm  Offset 12,17 dB @ RBW 100 kHz

e Att 30dB SWT 170.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 34.81 dBm
2.400000 GHz
10 dBm M3[1] -45.65 dBm

2.390000 GHz

e HWWWM

-10 dBm [ l
28-db— D1 -20.000 dBm ‘j \
-30 dBm i

-40 dBm ,W
MWMWW&MWMWWW

-50 dBm

-60 dBm

-70 dBm

Start 2.3 GHz 691 pts Stop 2.45 GHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -34.81 dBm
M3 1 2.39 GHz -45.65 dBm
M4 1 2.399565 GHz -34.59 dBm

i ] WRRn D e

Date: ZZ.FEB.2025 18:43:56

Sporton International Inc.(Kunshan) Page Number : A116 of A388
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



searran cas. FCC RF Test Report Report No. : FR511612C

11AX40MIMO_Ant0_High_2452

Spectrum | %:'
Ref Level 20.00 dBém Offset 11.97 dB & RBW 100 kHz
o Att 30dB SWT 151.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 46.76 dBm
2.483500 GHzZ|
10 dem M3[1] -47.76 dBm
0 dBm MW 2.500000 GHZ|
ol ulrﬂlm
20dBn—1; o1 550 dem L\
-30 g8m \l
30 dém M2
-50 dBm
-60 d&m
-70 dim
Start 2.425 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -46.76 dBm
M3 1 2.5 GHz -47.76 dBm
M4 1 2.493297 GHz -44.01 dBm
T e
) ) LR we

Date: ZZ2.FEB.2025 18:52:

5]

7

11AX40MIMO_Ant1_High_2452

Spectrum | %:'

Ref Level 20.00 dBm Offset 12,07 dB @ RBW 100 kHz

> Att 30de  SWT  151.7 us @ VBW 300 kHz Mode Auto FFT
Count 500/500

(@ 1Pk view

M2[1] 47.44 dBm
2.483500 GHz
M3[1] -47.52 dBm
2.500000 GHz

10 dBm

0 dBm

ot WLWMLTJUMM

=200 dRfn— l

1 -21.110 dBm u\
-30 dBm

-48 dBm

o

-50 dBm

-60 dBm

-70 dBm

Start 2.425 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -47.44 dBm
M3 1 2.5 GHz -47.52 dBm
M4 1 2.519746 GHz -44.28 dbm

i ] G we

Date: ZZ.FEB.2025 18:53:52

Sporton International Inc.(Kunshan) Page Number : A117 of A388
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



I ’ Report No. : FR511612C

searran cas. FCC RF Test Report

11BE20MIMO_Ant0_Low_2412

Spectrum | %:'

Ref Level 20.00 dBm  Offset 12,12 dB @ RBW 100 kHz

o Att 30dB  SWT 151.7 s @ VBW 300 kHz Mode auto FFT
Count 500/500
(@ 1Pk view
M2[1] 28.50 dBm|
2.400000 GHz|
10 dem M3[1] -44.04 dBm
2.390000 GH
0dem J M,_mlr 3 308 z
-10 dBm ] I
D1 -15.750 dBm f \

-20 dBm
¥ \
-30 dBm
Bl f \

-40 dBm MLJN‘),

bt WWWWMM

-60 d&m

-70 dim

Start 2.3 GHz 691 pts Stop 2.43 GHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |

M2 1 2.4 GHz -28.50 dBm
M3 1 2.39 GHz -44.04 dBm
M4 1 2.399855 GHz -28.41 dBm

i ] )

Date: ZZ.FEB.2025 21:14:30

11BE20MIMO_Ant1_Low_2412

Spectrum | %:'

Ref Level 20.00 dBm  Offset 12,22 dB @ RBW 100 kHz

o Att 30de SWT 1517 ps @ VBW 300 kHz Mode Auto FFT
Count 500/500
(@ 1Pk view
M2[1] 29.64 dBm
2.400000 GHz
10 dBm mM3[1] -39.71 dBm
o dem [ - “ﬂ;ﬂ%ﬂ{“f‘-”?
-10 dBm ] I
D1 -15.610 dBm i W

-20 dBm
J \
-30 dBm
M M k‘w,,\r
A 4

-40 dem

-50 dBm

-60 dBm

-70 dBm

Start 2.3 GHz 691 pts Stop 2.43 GHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -29.64 dBm
M3 1 2.39 GHz -39.71 dBm
M4 1 2.399855 GHz -29.26 dBm

i ] G e

Date: ZZ.FEB.2025 21:15:58

Sporton International Inc.(Kunshan) Page Number : A118 of A388
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415



searran cas. FCC RF Test Report

Report No. : FR511612C

11BE20MIMO_Ant0_High_2462

Spectrum |

(=]

Ref Level 20,00 dém
o Att 30dB SWT
Count 500/500

Offset 11,97 dB @ RBW 100 kHz
132.7 ps @ VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

10 dBm

M2[1]

0 dBm PR ERARR N Y]

M3[1]

44.55 dBm
2.483500 GHzZ|
-47.32 dBm
2.500000 GHZ|

-10 dBm [ 1

D1 -16.410 dBm
-20 dBm F !

-30 dBm
;&wﬂ‘-/

-50 dBm

-60 dBm

-70 dBm

Start 2.44 GHz

691 pts

Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value

| Y-value |  Function |

Function Result |

M3 1
M4 1

M2 1 2.4835 GHz
2.5 GHz
2.53629 GHz

-44.55 dBm
-47.32 dBm
-44.41 dBm

1

Date: ZZ.FEB.2025 22:00:13

11BE20MIMO_Ant1_High_2462

Spectrum

Ref Level 20,00 dém
o Att 30dB SWT
Count 500/500

Offset 12,07 dB @ RBW 100 kHz
132.7 ps @ VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

10 dBm

M2[1]

0 dBm b dab LA  L

M3[1]

44.98 dBm
2.483500 GHzZ|
-47.80 dBm
2.500000 GHZ|

1

-10 dBm

[
D1 -15.500 dBr ]‘l
[

-20 dBm

/]

N

-30 dBm

-50 dBm

-60 dBm

-70 dBm

Start 2.44 GHz

691 pts

Stop 2.55 GHz

Marker

Type | Ref | Trc | X-value

| Y-value |  Function |

Function Result |

Mz 1
M3 1
M4 1

2.4835 GHz
2.5 GHz
2.483681 GHz

-44.958 dBm
-47.80 dBm
-43.85 dBm

1

Date: ZZ.FEB.2025 22:03:32

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : A119 of A388



searran cas. FCC RF Test Report

Report No. : FR511612C

11BE4OMIMO_Ant0_Low_2422
Spectrum | :%l
Ref Level 20.00 dBém  Offset 12.06 dB & RBW 100 kHz
o Att 30dB SWT 170.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 35.15 dBm,
2.400000 GHZ|
10 dem M3[1] -46.65 dBm
0 dem MJ\JJLMJ\N 2.390000 GHz
-10 dBm I W l
28-eBm—D1 -20.240 dBm J \4
-30 dBm }# \\
-40 dBm &) \\'\4
Wmmwwmmw
-60 d&m
-70 dim
Start 2.3 GHz 691 pts Stop 2.45 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -35.15 dBm
M3 1 2.39 GHz -46.65 dBm
M4 1 2.399565 GHz -33.45 dBm
)i ] | CEREEEE )]
Date: ZZ2.FEB.2025 22:06:41
11BE40MIMO_Ant1_Low_2422
Spectrum :%l
Ref Level 20.00 dBm  Offset 12.17 dB & RBW 100 kHz
o Att 30dB SWT 170.7 ps @ VBW 300 kHz Mode suto FFT
Count 500/500
(@ 1Pk view
M2[1] 34.35 dBm|
2.400000 GHZ|
10 dem M3[1] -47.50 dBm
0 dBm 2.390000 GHz
W’\WWW“W
-10 dBm l
28-dbrr D1 -19.870 dBm \‘
-30 dBm IL
-40 dem - L\\
o LTSRN WO U SOP T B S S PENE
-60 dBm
-70 dBm
Start 2.3 GHz 691 pts Stop 2.45 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4 GHz -34.35 dBm
M3 1 2.39 GHz -47.50 dBm
M4 1 2.399565 GHz -31.27 dBm
T —
) ] LD e
Date: 22.FEB.2025 22:11:32

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : A120 of A388



searran cas. FCC RF Test Report

Report No. : FR511612C

11BE40MIMO_Ant0_High_2452

Spectrum |

(=]

Ref Level 20,00 dém
o Att 30 dB
Count 500/500

Offset 11,97 dB @ RBW 100 kHz
SWT

151.7 ps & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

10 dBm

M2[1]

M3[1]

46.63 dBm
2.483500 GHzZ|
-47.63 dBm
2.500000 GHZ|

0 dBm

-10 dBin r

20-dBy D1 -20.670 dBr

-30 gdBm

" \

0 dBm

-50 dBm

-60 dBm

-70 dBm

Start 2.425 GHz

691 pts

Stop 2.55 GHz

Marker

X-value | Y-value |  Function |

Function Result |

Type | Ref | Trc |
M2 1
M3 1
M4 1

-46.63 dBm
-47.63 dBm
-43.91 dBm

2.4835 GHz
2.5 GHz
2.524275 GHz

1

Date: ZZ.FEB.2025 22:1

9:54

11BE4OMIMO_Ant1_High_2452

Spectrum

(=]

Ref Level 20,00 dém
o Att 30 dB
Count 500/500

Offset 12,07 dB @ RBW 100 kHz

SWT 151.7 ps @ VBW 300 kHz Mode aAuto FFT

(@ 1Pk view

10 dBm

M2[1]

0 dBm

M3[1]

46.29 dBm
2.483500 GHzZ|
-47.18 dBm
2.500000 GHZ|

-10 dBin

WW\HWMM

=20 dB, =1

-20.960 dBr

" \

o e

-50 dBm

-60 dBm

-70 dBm

Start 2.425 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M2 1 2.4835 GHz -46.29 dBm
M3 1 2.5 GHz -47.18 dBm
M4 1 2.490217 GHz -44,27 dBm

1

Date: ZZ.FEB.2025

[
o
[

w
S
s

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415

Page Number : A121 of A388



seanron cas. FCC RF Test Report Report No. : FR511612C

Conducted Spurious Emission

Test Result
FreqRange RefLevel Result Limit .
TestMode | Antenna | Freq(MHz) Verdict
[Mhz] [dBmM/100KHz] | [dBm/100KHz] | [dBm/100KHZ]
30~1000 10.62 -46.25 <-9.38 PASS
Ant0 2412
1000~26500 10.62 -36.24 <-9.38 PASS
30~1000 6.92 -44.91 <-13.08 PASS
Antl 2412
1000~26500 6.92 -35.88 <-13.08 PASS
30~1000 11.05 -45.84 <-8.95 PASS
Ant0 2437
1000~26500 11.05 -35.36 <-8.95 PASS
11B-CDD
30~1000 6.93 -45.07 <-13.07 PASS
Antl 2437
1000~26500 6.93 -35.63 <-13.07 PASS
30~1000 9.70 -45.7 <10.3 PASS
Ant0 2462
1000~26500 9.70 -35.7 <10.3 PASS
30~1000 6.99 -45.36 <-13.01 PASS
Antl 2462
1000~26500 6.99 -35.54 <-13.01 PASS
30~1000 4.28 -45.81 <-15.72 PASS
Ant0 2412
1000~26500 4.28 -36.01 <-15.72 PASS
30~1000 4.52 -45.61 <-15.48 PASS
Antl 2412
1000~26500 4.52 -35.15 <-15.48 PASS
30~1000 5.14 -45.55 <-14.86 PASS
Ant0 2437
1000~26500 5.14 -35.5 <-14.86 PASS
11G-CDD
30~1000 5.30 -45.5 <147 PASS
Antl 2437
1000~26500 5.30 -35.51 <147 PASS
30~1000 4.56 -45.87 <-15.44 PASS
Ant0 2462
1000~26500 4.56 -35.51 <-15.44 PASS
30~1000 4.21 -45.32 <-15.79 PASS
Antl 2462
1000~26500 4.21 -35.61 <-15.79 PASS
30~1000 3.87 -44.66 <-16.13 PASS
Ant0 2412
1000~26500 3.87 -35.29 <-16.13 PASS
30~1000 4.01 -45.27 <-15.99 PASS
Antl 2412
1000~26500 4.01 -34.84 <-15.99 PASS
11N20MIMO 30~1000 5.07 -45.63 <-14.93 PASS
Ant0 2437
1000~26500 5.07 -35.9 <-14.93 PASS
30~1000 5.27 -45.05 <-14.73 PASS
Antl 2437
1000~26500 5.27 -34.91 <-14.73 PASS
Ant0 2462 30-1000 4.38 -45.82 <-15.62 PASS
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1000~26500 4.38 -35.87 <-15.62 PASS
30~1000 4.25 -45.42 <-15.75 PASS
Antl 2462
1000~26500 4.25 -35.31 <-15.75 PASS
30~1000 -0.55 -45.28 <-20.55 PASS
Ant0 2422
1000~26500 -0.55 -35.97 <-20.55 PASS
30~1000 -3.01 -45.67 <-23.01 PASS
Antl 2422
1000~26500 -3.01 -36.41 <-23.01 PASS
30~1000 2.92 -45.11 <-17.08 PASS
Ant0 2437
1000~26500 2.92 -35.27 <-17.08 PASS
11N4OMIMO
30~1000 2.90 -44.95 =-17.1 PASS
Antl 2437
1000~26500 2.90 -35.3 =-17.1 PASS
30~1000 -0.80 -45.51 <-20.8 PASS
Ant0 2452
1000~26500 -0.80 -33.87 <-20.8 PASS
30~1000 -1.28 -44.85 <-21.28 PASS
Antl 2452
1000~26500 -1.28 -35.65 <-21.28 PASS
30~1000 4.23 -45.33 <-15.77 PASS
Ant0 2412
1000~26500 4.23 -35.08 <-15.77 PASS
30~1000 4.38 -45.52 <-15.62 PASS
Antl 2412
1000~26500 4.38 -35.51 <-15.62 PASS
30~1000 5.20 -45.55 <-14.8 PASS
Ant0 2437
1000~26500 5.20 -36.46 <-14.8 PASS
11AX20MIMO
30~1000 5.36 -45.45 <-14.64 PASS
Antl 2437
1000~26500 5.36 -35.28 <-14.64 PASS
30~1000 4.54 -44.88 <-15.46 PASS
Ant0 2462
1000~26500 4.54 -36.52 <-15.46 PASS
30~1000 4.33 -45.87 <-15.67 PASS
Antl 2462
1000~26500 4.33 -34.69 <-15.67 PASS
30~1000 -0.31 -45.61 <-20.31 PASS
Ant0 2422
1000~26500 -0.31 -34.83 <-20.31 PASS
30~1000 0.00 -44.27 <-20 PASS
Antl 2422
1000~26500 0.00 -35.86 <-20 PASS
30~1000 2.45 -45.35 <-17.55 PASS
Ant0 2437
1000~26500 2.45 -35.19 <-17.55 PASS
11AX40MIMO
30~1000 2.16 -45.28 <-17.84 PASS
Antl 2437
1000~26500 2.16 -35.24 <-17.84 PASS
30~1000 -1.68 -45.08 <-21.68 PASS
Ant0 2452
1000~26500 -1.68 -36.41 <-21.68 PASS
30~1000 -1.11 -45.38 <-21.11 PASS
Antl 2452
1000~26500 111 -35.09 <2111 PASS
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30~1000 4.25 -45.7 <-15.75 PASS

Ant0 2412
1000~26500 4.25 -35.24 <-15.75 PASS
30~1000 4.39 -45.63 <-15.61 PASS

Antl 2412
1000~26500 4.39 -34.28 <-15.61 PASS
30~1000 5.28 -45.69 <-14.72 PASS

Ant0 2437
1000~26500 5.28 -35.28 <-14.72 PASS

11BE20MIMO

30~1000 4.95 -44.87 <-15.05 PASS

Antl 2437
1000~26500 4.95 -35.8 <-15.05 PASS
30~1000 3.59 -45.43 <-16.41 PASS

Ant0 2462
1000~26500 3.59 -35.35 <-16.41 PASS
30~1000 4.50 -45.53 <-155 PASS

Antl 2462
1000~26500 4.50 -35.46 <-15.5 PASS
30~1000 -0.24 -44.9 <-20.24 PASS

Ant0 2422
1000~26500 -0.24 -35.52 <-20.24 PASS
30~1000 0.13 -45.3 <-19.87 PASS

Antl 2422
1000~26500 0.13 -35.09 <-19.87 PASS
30~1000 3.22 -45.12 <-16.78 PASS

Ant0 2437
1000~26500 3.22 -35.75 <-16.78 PASS

11BE40OMIMO

30~1000 2.90 -45.99 <-17.1 PASS

Antl 2437
1000~26500 2.90 -35.27 <-17.1 PASS
30~1000 -0.67 -45.61 <-20.67 PASS

Ant0 2452
1000~26500 -0.67 -35.86 <-20.67 PASS
30~1000 -0.96 -44.96 <-20.96 PASS

Antl 2452
1000~26500 -0.96 -35.02 <-20.96 PASS
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Test Graphs
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